



www.prolamsa.com

CERTIFICADO DE CALIDAD / MILL TEST REPORT

CLIENTE / SOLD TO	DESTINATARIO/SHIP TO	FACTURA/INVOICE
Plesa Anahuac y Cias, S.A. de C.V. Av. Valle de las Alamedas No. 66-0 San Francisco Chilpan Tultitlan MEX C.P.54940	Plesa Anahuac y Cias, S.A. de C.V. Av. Valle de las Alamedas No. 66-0 San Francisco Chilpan Tultitlan MEX C.P. 54940	351098
		FECHA/DATE
		06/08/2017

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	CÓDIGO/ CODE	DESCRIPCIÓN DEL MATERIAL/ MATERIAL DESCRIPTION	LONGITUD/ LENGTH	ANALISIS				
							%C	%Mn	%P	%S	%Si
25547	10219192-10	0013096404	0013299997	300241	PC 3.00X1.50 0.0747 CCCSDPR STK 6.000	6000 mm	0.0530	0.1700	0.0100	0.0210	0.0170
25547	10219192-10	0013123232	0013299997	300241	PC 3.00X1.50 0.0747 CCCSDPR STK 6.000	6000 mm	0.0610	0.1700	0.0110	0.0180	

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	PROPIEDADES FISICAS/ MECHANICAL			PROPERTIES	ESTANDAR/ STANDAR	COLADA/ HEAT	HECHO / MADE
				DUREZA/ (HRB)	TENSION/ TENSILE (ksi)	CEDECENCIA/ YIELD (ksi)	ELONGACION/ ELONGATION(%)			
25547	10219192-10	0013096404	0013299997	50	45	33	24	627859027	Made in Mexico	
25547	10219192-10	0013123232	0013299997	60	54	40	35	627867027	Made in Mexico	